VFEX OL

Reservdelslista

Spare parts list

Ersatzteilliste

Onderdelenlijst

Liste de piece de rechange
Listino di prezzi de ricambio

Edition:
180213

() SveErRUM






Sida Bild
Seite Bild
Page Fig.No.
Page Fig.N°. Innehallsfortekning Index of contents
3|1240 VANDCYLINDER REVERSING CYLINDER
5|1242 HYDRAULIK HYDRAULICS
711248 HYDRAULCYLINDRAR HYDRAULICS CYLINDERS
911241 TOPP HEADSTOCK
1111243 RAM FRAME
13549 FORLANGNING EXTIONSION
15|1244 INSTALLNINGSSTAG ADJUSTEMENT
171262 ASHUS VARIFLEX H BEAM HOUSING VARIFLEX H
19|1245 STENSAKRINGSHYDRAULIK HYDRAULIC STONE TRIP
211246, 1471 KOMBIHJUL COMBINDE WHEEL
27\655 SKIVRIST DISC COULTER
29|700, 701, 702 SKUMVINGE, FARBREDDARE COVERBOARD,
FURROW WIDENING KNIFE
31({1010 SKUMRIST SKIMMER
33(103d PLOGKROPP XL, XLP PLOUGH BODY XL, XLP
35|1322 PLOGKROPP XLD PLOUGH BODY XLD
37|660 PLOGKROPP XU PLOUGH BODY XU
39(665 PLOGKROPP XS PLOUGH BODY XS
4111520 PLOGKROPP XSD PLOUGH BODY XSD
4311369 DEKALER STICKERS






;gf “[-,/ Eg:ﬂ'j c:"/ Bendmning Description
1240 Vandcylinder @90 Reversing Cylinder @90
1 4165 33095 50| Hydraulcylinder DV, @90/40x340 Hydraulic cylinder DA, @90/40x340
2 4165 33732 50| Cylinderrér med komp. Cylinder Jacket assy.
3 416533733 50| Kolvst&dng med komp. Piston rod assy.
4 4165 25858 00| Packningssats fill 25838, 33095 Sealing kit for 25838, 33095
5 416533111 50| Kolvstdng @40, komplett Piston rod @40, cpl
6 416533102 50| Cylinderrér @90, kompl Cylinder tube @90, cpl
7 735314411 | Spdrring SgH 55 FZB Circlip DIN 472 - 55 x 2
8 416586405 03| Ledlager, @35 Spherical plain bearing, @35
9 73888 1001 | Smorjnippel, AH M6 FZB Grease nipple, AH Mé FZB
10 416591308 01| Ledlager breddad innerring Bearing
11 72527 20 51 | Skruv MéS 24x60- 8.8 FZB Bolt ISO 4014 - M24 x 60
12 4165 25855 00| Kolv @90/40, kort special Piston @90/40, short
13 416525856 00| Styrning @90/40, special Guide @90/40
14 416595805 00| Ldasringshalvor for cyl @90 Locking ring for cyl @90
15 7353158 61| Spdrring AV 85 FZB Retaining ring AV 85 FZB




21 022 \23 (24 25 26\ 28\ 27 «— 46

1242



Pos nr/

Detalj nr/

Ref No Part No Bendmning Description
1242 HYDRAULIK HYDRAULIC
1 4165 33095 50| Hydraulcylinder DV, @90/40x340 Hydraulic cylinder DA, @90/40x340
2 4165 27004 50| Ventilblock Forhydro RFM-2CL Hydraulic block Forhydro RFM-2CL
3 4165 27009 50| Ventilblock Forhydro Hydraulic block Forhydro
4 416592434 00| Rak adapt, 3/8"-3/8" Stright union, 3/8" - 3/8"
5 725 54 6501 | Skruv MCé6S 8x70-8.8 FZB Screw MCéS 8x70-8.8 F1B
6 731231801 | Mutter M6M 8- 8 FZB Hexagon Nut ISO - 4032 - M8
7 416594417 00| Gummistdloricka, G3/8 Bonded seal, G3/8
8 416525018 00| Hydraulslang, L=600 Hudraulic hose, L=600
9 416595774 00| Banjoskruv 3/8" Banjo bolt 3/8"
10 4165 93563 00| Hydraulslang, L=3000 Hydraulic hose, L=3000
11 416593574 00| Rak adapt, 3/8"-1/4" Stright union, 3/8"-1/4"
12 4165 84096 00| Kulventil, ISO-G1/4 Ball valve
13 41651298301 | Gummistdlbricka, G1/4" Bonded seal, G1/4
14 416517980 00 | Rak adapt Stright union
15 416592939 00| L-Adapt 3/8"-3/8" L-Union 3/8" - 3/8"
16 416521705 00| Hydraulslang, L=1500 Hydraulic hose, L=1500
17 4165 92438 00| Rak adapt, 1/2"-3/8" Stright union
18 41657481400 Handel 1/2" Quick coupling M, 1/2"
19 416578383 00| Handelsskydd Protective cap
20 416595697 00| Hydraulslang, L=3600 Hydraulic hose, L=3600
21 4165 33789 00| Hydraulslang, L=850 Hydraulic hose, L=850
22 4165 23892 00| Hydraulslang, L=870 Hydraulic hose, L=870
23 4165 33436 00| Dekal, skala OL Decal. scale OL
24 4165 96023 00| Hydraulslang, L=600 Hydraulic hose, L=600
25 4165 30602 50| Hydraulcylinder DDV, @125/60 Hydraulic cylinder DDA, @125/60
26 416533143 00| Visare Forstatilta EX/XR OL Indicator first furrow EX/XR OL
27 416533083 00| Hylsa, @41/48x10 Sleeve, @41/48x10
28 721 43 51 01 | Fjaddrande rérpinne FRP 6x 60 FZB Spring Pin ISO 8752 - 6 x 60
29 4165 3273500| Lastapp, @40x210 Locking pin, @40x210
30 416585528 00| Bricka, @30,5/40x10,5 Washer, @30,5/40x10,5
31 4165 32750 50| Hydraulcylinder DV, @110/50x200 Hydraulic cylinder DA, @110/50x200
32 416520132 00| Hydraulslang, L=1050 Hydraulic hose, L=1050
33 7252380 51 | Skruv MéS 6x 50- 8.8 FIB Bolt ISO 4014 - Mé x 50
34 4165 91205 00| Tackplatta 26 Covering plate 26
35 416523812 00| Klammerpar, @16 Tube clamps, @16
36 734 11 53 01 | Bricka BRB 6,4x 12 FZB Washer ISO 7089 - 6
37 73221 16 51 | Mutter M6M 6- 8 NF FZB Nut ISO 7040-Mé
38 416533781 00| Hydraulblock OL Hydraulic manifold OL
39 72524 51 51 | Skruv MéS 8x 20- 8.8 FZB Bolt ISO 4014 - M8 x 20
40 73411 6401 | Bricka BRB 8,4x16 FZB Washer ISO 7089 - 8
41 72523 86 51 | Skruv MéS 6x 80- 8.8 FZB Bolt ISO 4014 - Mé x 80 FZB
42 416533081 00| Guidesats Guide kit
43 4165 33966 00| Lastapp, @30x144 Locking pin, @30x144
44 734119201 | Bricka BRB 21x 37 FZB Washer ISO 7089-M20-200 HV
45 73221 26 51 | Mutter M6M 20- 8 NF FZB Nut ISO 7040-M20
46 7252534 51 | Skruv MéS 12x 25- 8.8 FZB Bolt ISO 4014 - M12 x 25
47 734117801 | Bricka BRB 13x 24 FZB Washer ISO 7089 - 12 FZB




12 o

1248



Pos nr/

Detalj nr/

Ref No Part No Bendmning Description

1248 HYDRAULCYLINDRAR HYDRAULIC CYLINDERS
1 4165 30602 50 | Hydraulcylinder DDV, @125/145 Hydraulic cylinder, DDA, @125/145
2 4165 30603 50| Cylinderror, dubbelt @125/145, kompl Cylinder tube, double @125/145, cpl
3 416530607 50| Kolvstdng, @60 kompl. Piston rod, @60 cmpl.
4 416530609 50| Kolvstdng @60/40, kompl Piston rod @60/40, compl
5 416530611 00| Styring, @125/60 Guide, @125/60
) 16530612 00| Kolv, @125/60 Piston, @125/60
7 416530613 00| Minneskolv, @125 Memory piston, @125
8 735314301 | Spdrring SgA Circlip DIN 471 - 52 x 2
9 4165 86405 04| Ledlager, @40 Spherical plain bearing, @40
10 735314811 | Spdrring SgH 62 FZB Circlip DIN 472 - 62 x 2 FIB
11 738 88 1001 Smorjnippel, AH Mé FZB Grease nipple, AH Mé FZB
12 41653393500 | Packningssats, @125/60 Kit of seals, @125/60
21 4165 32750 50| Hydraulcylinder DV, @110/50x200 Hydraulic cylinder DA, @110/50x200
22 4165 32762 50| Cylinderror Cylinder tube
23 4165 32746 00| Styrning Guide
24 4165 32749 00| Kolv Piston
25 416591308 03| Ledlager Spherical plain bearing
26 72527 64 51| Skruv MéS 30x 60- 8.8 FZB Bolt MéS 30x 60- 8.8 FZB
27 7353140 11| Sparring Circlip
28 416532747 50| Kolvsténg Piston rod
29 4165 33939 00| Packningssats Kit of seals




40

41

42

1241



EZ? l[l‘:a/ Dgrtfﬂé' I/ Bend&mning Description

1241 Topp Headstock
1 4165 32654 90| Topp EX Headstock EX
2 416532663 00| Lastapp, @35x235 Locking pin, @35x235
3 725253251 | Skruv MéS 12x 20- 8.8 FZB Bolt ISO 4014 - M12 x 20
4 734120401 | Bricka BRB 31x 56 FZB Washer ISO 7089 - 30
5 734121001 | Bricka BRB 37x 66 FZB Washer ISO 7089 - M36- 200 HV
6 732213051 | Mutter M6M 30- 8 NF FZB Nut ISO 7040-M30
7 416598198 00| Toppstangstapp, @32x146 Top link axle, @32x145
8 416585005 00| Ringsprint, @11x34 Linch pin, @11x34
9 4165 32652 00| Transportlds EX med spdr Transporting lock
10 416585882 00| Tryckfjader, @6, Dy 43, L=70 Compression spring, @6, Dy 43, L=70
11 72525 46 57 | Skruv MéS 12x 70- 8.8 FZV Bolt ISO 4014 - M12 x 70-8.8 FZV
12 416597001 00| L&smuff Lock ring
13 732212251 | Mutter M6M 12- 8 NF FZB Nut ISO 7040-M12
14 4165 32665 60| Handtag komplett Handle
15 416576763 00| HArndlssprint, @6 Grip clip, @6
16 416595780 00| Stdllskruv komplett Adjusting screw
17 4165 30561 90| Medbringare EX OL Turn-over Arm EX OL
18 4165 33430 00| Sp&nnbussning, @70/80x70 Spring bush, @70/80x70
19 416599221 00| Cylindertapp Cylinder pin
20 725253881 | Skruv MéS 12x 35-10.9 FZB Bolt ISO 4014 M12x35 10.9 FZB
21 416526273 00| Nallager NA4836 Needle bearing NA4836
22 416596122 00| Ndllager NA4830 Neadle bearing NA4830
23 4165 28202 00| Distansring EX Spacer EX
24 416526543 00| Ldasring Lock ring
25 72526 3381 | Skruv MéS 16x 65-10.9 FZB Bolt ISO 4014 M16x65-10.9
26 4165 94552 00| Bricka Washer
27 41658624001 | Fjadrande rérpinne FRP 28x 28 Spring pin DIN 1481 S &#28x28
28 416503 604 05 | Mutter M6M 16-10 FZB Nut ISO-4032 M16 10.9 FZB
29 4165 93005 00| Tapp Pivot pin
30 72523 83 51 | Skruv MéS 6x 65- 8.8 FZB Bolt ISO 4014 - Mé x 65
31 416591205 00| Tackplatta 26 Covering plate 26
32 416523812 00| Klammerpar, @16 Tube clamps, @16
33 738888003 | Smornippel, CM 8x1,25 FZB Grease nipple, CM 8x1,25 FZB
34 738 882003 | Smodrjnippel, AM 8x1,25 FZB Grease nipple, AM 8x1,25 FZB
35 416521321 00| Glidiager, @30/34x40 Plain bearing, @30/34x40
36 416586086 40| Bdraxel kat 3, L=965 Cross shaft
37 4165 27657 40| Bdraxel kat 4K, L=965 cross shaft cat 4K, L=965
38 416593020 40| InfaGngarkon Guide Cone
39 7252538 51 | Skruv MéS 12x 35- 8.8 FZB Bolt ISO 4014 - M12x 35
40 4165 94063 00| U-ringnyckel, NV18 U-cap key, KW18
4] 416582041 00| Dubbelskruvnyckel, NV 24/30 Dubble U-key, KW 24/30
42 416586711 00| Plognyckel 24/30 Plough wrench 24/30
43 4165 26745 40| Stddben EX Stand
44 721 44 57 01 | Fjaddrande rérpinne FRP 12x 50 FZB Spring Pin ISO 8752 - 12 x 50
45 4165 26746 00| Stoppring @50/37,5X20 Collar
46 416527087 00| Roérsprint, @11,5 Shaft locking pin, @11,5
47 4165 34322 90| Bdraxellagring Hoger Shaft bearing Right
48 4165 34321 90| Bdraxellagring Vanster Shaft bearing Left




39

N
(9]

27749' 50

..
—
~——

1243

10



Pos nr/

Detalj nr/

Ref No Part No Benamning Description
1243 Ram Frame

1 416530685 93| Ramrdr Bearb OL 7 900 Frame Mach OL 7 900

2 4165 30685 92| Ramrér Bearb OL 6 900 Frame Mach OL 6 900

3 416530685 91| Ramrér Bearb OL 5 900 Frame Mach OL 5 900

4 7322126 51 | Mutter MéM 20- 8 NF FZB Nut ISO 7040-M20

5 734119201 | Bricka BRB 21x 37 FZB Washer ISO 7089-M20-200 HV
) 416533140 00| Skydd @70 Cap @70

7 72526 7381 | Skruv MéS 20x45-10.9 FZB Bolt ISO 4017 M20x45 10.9 FZB
8 738882003 | Smorjnippel, AM 8x1,25 FZB Grease nipple, AM 8x1,25 FZB
9 72526 92 51 | Skruv MéS 20x150- 8.8 FZB Bolt ISO 4014 - M20 x 150-8.8 FZB
10 416530516 90| Lank OL Link OL

11 72526 8481 | Skruv MéS 20x100-10.9 MW Bolt ISO 4014 - M20 x100-10.9 MW
12 416503650 07 | Mutter M6M 20 NF-10 MW Nut ISO-7040-M20-10 MW

13 4165 30520 90| Lankforstarkning Linkage Reinforcement

14 416503604 05 | Mutter M6M 16-10 FZB Nut DIN 934 M16-10 FZB

15 72526 56 81 | Skruv MéS 16x260-10.9 FZB Bolt ISO 4014 - M16 x260-10.9 FZB
16 416526223 00| Spdnnbussning, @40/50x30 Spring bush, @40/50x30

17 416526212 90| Ashusfaste VFEX Beam House VFEX

18 416594937 00| Bricka, @21/90X15 Washer, @21/90X15

19 416530555 00| Glidlager, @70/75x20 Bearing, @70/75x20
20 4165 30549 90| Lank EX OL, Bakre Link EX OL, Rear
21 41652131500| Bricka, @71/120x1,5 Washer, @71/120x1,5
22 4165 33430 00| Spdannbussning, @70/80x70 Spring bush, @70/80x70
23 416530530 00| Lankaxel Axle
24 72526 97 81 | Skruv MéS 20x200-10.9 FZB Bolt ISO 4014 M20x200 10.9 FZB
25 4165 30546 90| Platta, 395x282,5x20 Overum Bracket, 395x282,5x20 Overum
26 416530571 90| Platta 350x280 Overum Bracket 350x280 Overum

27 416530586 30| Raminfastning Overum Frame bracket Overum

28 4165 30551 00| Hylsa, ©20,5/27,5x194 Sleeve, ©20,5/27,5x194

29 416530517 90| Lankforstarkning Link Reinforcement

30 416521321 00| Glidlager, @30/34x40 Plain bearing, @30/34x40

31 4165 30257 50| Axel Axle

32 416530585 90| Plat yttre 1&nk EX Sheet metal outer linkage EX
33 73411 64 01 | Bricka BRB 8,4x16 FZB Washer ISO 7089 - 8

34 7322118 51 | Mutter M6M 8 NF- 8.8 FZB Nut ISO 7040-M8

35 4165 30532 90| Yttre l&nk EX OL Outer linkage EX OL

36 72524 59 51 | Skruv MéS 8x 40- 8.8 FZB Bolt ISO 4014 - M8x40-8.8

37 416533109 00| Glidbricka, @31/50x1,5 Washer, @31/50x1,5

38 725253251 | Skruv MéS 12x 20- 8.8 FZB Bolt ISO 4014 - M12 x 20-8.8 FZB
39 416533075 00| Stodbenshdllare Support leg bracket

41 72526 58 51 | Skruv MéS 16x260- 8.8 FZB Bolt ISO 4014 M16x260 FZB

42 734118601 | Bricka BRB 17x30 FZB Washer ISO 7089 - 16

43 73221 2451 | Mutter M6M 16- 8 NF FZB Nut ISO 7040-M16

44 72526 36 51 | Skruv MéS 16x 80- 8.8 FZB Bolt ISO 4014 - M16 x 80-8.8 FZB
45 416586240 10 | Figdrande rérpinne FRP 32x 36 Spring pin DIN 1481 S @32x 36
46 416585884 00| Bricka, @17/38x10 Washer, @17/38x10

47 416534101 90| Cylinderinfdstning Cylinder bracket

48 416526897 00| Hylsa, @16,5/28x220 Sleeve, @16,5/28x220

49 7252678 81 | Skruv MéS 20x 70-10.9 MW Bolf ISO 4014 - M20 x 70-10.9 MW
50 4165 34956 90| Mutterplatta Threaded plate

11




12



Pos nr/

Detalj nr/

Ref No Part No Bendmning Description
549 FORLANGNING VFEX EXTENSION VFEX
1 416526512 90| Ror for tillbyggnadssats 900 Tube for extension kit 00
2 4165 27203 90| Ror for tillbyggnadssats 1000 Extension tube 1000
3 4165 26509 90| Ashusskarvfdste VFEX Beam Housing extension VFEX
4 416526510 90| Skarvplat VFEX Extension Plate VFEX
5 416526511 00| Hylsa, @17/27x204 Sleeve, @17/27x204
6 416586433 00| Bricka, @17/50x5 Washer, @17/50x5
7 734118601 | Bricka BRB 17x 30 FZB Washer BRB 17x30 FZB
8 72526 58 81 | Skruv MéS 16x290 10.9 FZB Bolt ISO4014 M16x290 10.9 FZB
9 72526 56 81 | Skruv MéS 16x260-10.9 FZB Bolt ISO 4014 - M16 x260-10.9 FZB
10 4165 03604 05 | Mutter MéM 16-10 FZB Nut DIN 934 M16-10 FZB
Eg? “L/ Egl!ﬂlj gr/ Bendmning Description
549 FORLANGNING EX EXTENSION EX
1 416526512 90| Rér fér tillbyggnadssats 00 Tube for extension kit 00
2 416527203 90| Rér fér tillbyggnadssats 1000 Extension tube 1000
3 416527610 90| Ashusskarvféste EX Beam House extension EX
4 416527391 50| Skarvpldt EX Extension plate EX
5 4165 86433 00| Bricka, @17/50x5 Washer, @17/50x5
6 416527393 00| Hylsa, @16/32x188 Sleeve, @16/32x188
7 72526 57 81 | Skruv MéS 16x270-10.9 FZB Bolt ISO 4014 - M16 x270-10.9 FIB
8 72526 56 81 | Skruv MéS 16x260-10.9 FZB Bolt ISO 4014 - M16 x260-10.9 FZB
9 416503604 05| Mutter M6M 16-10 FZB Nut DIN 934 M16-10 FZB
10 41658624001 | Fjadrande rérpinne FRP 28x 28 Spring pin DIN 1481 S @#28x28

13




1244

14



RetNo  |pariNe Benéimning Description

1244 Instdaliningsstag Adjustment memeber
1 416526505 00| Lastapp, bakre Locking pin, Rear
2 7252542 81 | Skruv MéS 12x50-10.9 MW Bolt ISO 4014-M12x50-10.9 MW
3 416528595 00| Distans Distans
4 416533502 90| Stag svetsning och bearb. Stay welding and mach
5 416503650 04 | Mutter Mé6M 12 NF-10 FZB Nut ISO 7040-M12-10
6 734117801 | Bricka BRB 13x 24 FZB Washer ISO 7089 - 12 FZB
7 738 88 20 03 | Smdrjnippel, AM 8x1,25 FZB Grease nipple, AM 8x1,25 FZB
8 416533498 90| Adapterplat, Overum Adapter plate, Overum
9 73411 78 41 | Bricka DIN 9021 13x 37 FZB Washer DIN 9021 - 13
10 7252550 51 | Skruv MéS 12x 90- 8.8 FZB Bolt ISO 4014 - M10 x 25
11 4165 24089 90| Platta Plate
12 4165 26825 90| Staginfastning extension Bar Stay
13 416523640 00| Verktygsféste framre Tool bracket
14 731231801 | Mutter M6M 8- 8 FZB Hexagon Nut ISO - 4032 - M8
15 416585763 00| Hardlssprint, @4 Cotter pin, @4
16 416523641 00| Verktygsfaste, bakre Tool bracket, rear
17 72524 63 51 | Skruv MéS 8x 60- 8.8 FZB Bolt MéS 8x 60- 8.8 FZB
18 72525 48 51 | Skruv MéS 12x 80- 8.8 FZB Bolt ISO 4014 - M16 x 180-8.8 FZB
19 416532920 00| F&ste justerbart bakhjul Bracket adjustable rear wheel
20 416533110 90| Rektangularrdr 60x40x5 Square tube 60x40x5
21 416526823 90| Fastplat Bracket
22 4165 32770 90| Rektangul&rrdr 60x40x5 Square tube 60x40x5
23 7322122 51 | Mutter M6M 12- 8 NF FZB Nut ISO 7040-M12
24 4165 30594 90| Stagférstérkning Stay reinforcement
25 4165 32769 90| Rektangularrdr 60x40x5 Square tube 60x40x5
26 7252536 51 | Skruv MéS 12x 30- 8.8 FZB Bolt ISO 4014 - M12 x 30
27 721 438501 | FiGdrande rérpinne FRP 8x 50 DC Spring Pin ISO 8752 - 8 x 50 DC
28 416596298 00| Lastapp, @30x70 Locking pin, @30x70
29 416533097 00| Vantskruv 524-680 Turmbuckle 524-680
30 416533508 90| Stagplat Stay plate
31 416520576 00| Bricka, @31/50x15 Washer, @31/50x15
32 416526681 00| Hylsa, @30,3/45x98 Sleeve, @30,3/45x98
33 416596530 00| Lastapp, @30x210 Locking pin, @30x210
34 7322128 51 | Mutter M6M 24- 8 NF FZB Nut ISO 7040-M24
35 416503617 45 | Bricka 25x60 FZB Whaser 25x60 FZB
36 72526 40 81 | Skruv MéS 16x100-10.9 FZB Bolt ISO 4014 M16x100 -10.9 FZB
37 416586433 00| Bricka, @17/50x5 Washer, @17/50x5
38 4165 33499 90| Adapter plat Adapter plate
39 416532767 50| Ashustapp Beam House Pin
40 416525042 00| Glidlager, &30/34x25 Slide bearing, @30/34x25
4] 416503650 05 | Mutter M6M 16 NF-10 MW Nut ISO 7040-M16-10 MW
42 4165 86240 04 | Fjddrande rérpinne FRP 16x 24 Spring pin DIN 7346 S @16x 24
43 416523062 00| Glidlager, @16/18x15 Slide bearing, @16/18x15
44 721 445001 | FiGdrande rérpinne FRP 12x30 FZB Spring Pin ISO 8752 12x30 FZB

15




1262

16



Pos nr/

Detalj nr/

Ref No Part No Bendmning Description
1262 AsHus H BEAM HOUSE H
1 416526250 90| Ashus VFEX/XRW Beam House VFEX/XRW
2 416533124 90| Ashus VFEX OL/XRW OL, (3 férsta komponenterna) Beam House VFEX OL/XRW OL, (3 first furrows)
3 416526316 00| Lastapp, M16x314 Locking pin, M16x3134
4 725253051 | Skruv MéS 12x 16- 8.8 FZB Bolt ISO 4014 -M12x 16
5 734118601 | Bricka BRB 17x30 FZB Washer ISO 7089 - 16
) 732212451 | Mutter MéM 16- 8 NF FZB Nut ISO 7040-M16
7 416526760 00| Slitbricka, ©50.5/80x2 Bronze Washer, @50.5/80x2
8 732212851 | Mutter MéM 24- 8 NF FZB Nut ISO 7040-M24
9 416503617 45 | Bricka 25x60 FZB Whaser 25x60 FZB
10 416586080 00| Sate M20 Seat M20
11 4165 86043 90| As, komplett, &g automat Beam short
12 416596112 90| Automatds hég (800) Overum Beam (800) Overum
13 416586079 00| Tapp for dskomponent Pin
14 416525902 50| Dragstdng L=843 Draw rod, L=843
15 416521555 50| Havarm (bumerang) Walking beam
16 416591945 00| Skruv MéS 20x 95-10.9 MW Bolt MéS 20x 95-10.9 MW
17 416503650 07 | Mutter M6M 20 NF-10 MW Nut ISO-7040-M20-10 MW
18 738882003 | Smorjnippel, AM 8x1,25 FZB Grease nipple, AM 8x1,25 FZB
19 416525914 00| Cylindrisk bult, @25x73 Clevis pin, @25x73
20 416572399 01 | Cylindrisk bult, @20x75,5 Headed clevis pin, @20x75,5
21 721 42 62 01 | Fijddrande rérpinne FRP 4x 32 FZB Spring Pin ISO 8752 - 4 x 32
22 721 4318 10 | Fjddrande rérpinne FRP 5x 50 DC Spring Pin ISO 8752 5x50
24 416521550 50| Hydraulcylinder EV, @50/38x293 Hydraulic cylinder SA, @50/38x293
25 416526350 50| Hydraulcylinder EV, @55x35x293 Hydraulic cylinder SA, @55x35x293
25 416598096 00| Cylindrisk pinne CPK mé 10x20 Cylindrical pin CPK mé 10x20
26 416586044 00| Tapp, @30x175 Pin, @30x175
27 721 438501 | Fjadrande rérpinne FRP 8x 50 DC Spring Pin ISO 8752 - 8 x 50 DC
28 721 43 17 01 | Fjadrande rérpinne FRP 5x 45 FZB Spring Pin ISO 8752 - 5 x 45
29 721 43 48 01 | Fjaddrande rorpinne FRP éx 45 FZB Spring Pin ISO 8752 - 6 x 45
30 416523869 00| Skyddsplugg, @37-40,4 Protective cap, @37-40,4
31 734119201 | Bricka BRB 21x 37 FZB Washer ISO 7089-M20-200 HV
32 7312326 51 | Mutter Mé6M 20-10 MW Nut ISO - 4032 - M20-10 MW
33 72526 74 81 | Skruv MéS 20x 50-10.9 FZB Bolf ISO 4014 - M20 x 50-10.9
34 721 431501 | Fjddrande rérpinne FRP 5x 36 FZB Spring Pin ISO 8752 - 5 x 36
35 73411 9801 | Bricka BRB 26x 45 FZB Washer ISO 7089 - 26x45 FIB
36 416526505 00| Lastapp, bakre (3 forsta och sista komponenten) Locking pin, Rear (3 first and last furrow)
37 416526314 00| Lastapp, @40x292 Locking pin, @40x292
38 4165 22243 60| Lyftfaste @20,5 Lifting device

17




1245 ‘:guﬁz
1

18



Pos nr/

Detalj nr/

Ref No Part No Bendmning Description
1245 Stensdkringshydraulik Hydraulic stone trip

1 416598852 00| Hydraulslang, L=1200 Hydraulic hose, L=1200

2 416575747 00| L-adapt, M22x1,5 L-union, M22x1,5

3 416575935 00| Skarring @15 Cutting ring @15

4 416591204 00| Klammerpar, @15 Tube clamps, @15

5 4165 33224 00| Hydraulrér onland Tube

6 734117801 | Bricka BRB 13x 24 FZB Washer ISO 7089 - 12 FZB

7 41657593400 Mutter, M22x1,5 Nut, M22x1,5

8 416575746 00| T-adapt, M22x1,5 T-union, M22x1,5

9 416578383 00| Handelsskydd Protective cap

10 41657481400 Handel 1/2" Quick coupling M, 1/2"

11 416577231 00| Rak adapt 1/2"-1/4" Stright union

12 416516612 40 | Hydraulslang, L=4700 Hydraulic hose, L=4700

13 416585636 00| L-adapt, 1/4" L-Union, 1/4"

14 416580316 00| Gummistdlbricka, G1/2 Bonded seal, G1/2

15 416573057 00| Avstangningsventil (n&lventil) Shut of valve

16 4165 65478 00| Rak adapt 1/2" Union

17 416577826 00| L-adapt 1/2" L-union

18 416577838 00| T-adapt 1/2" T-union 1/2"

19 416578474 00| O-ring, OR 10,0x3 O-ring, OR 10,0x3
20 416580750 00| Manometer Manometer
21 416592138 00| Rakadapt, 1/2"-1/2" Union, 1/2"-1/2"
22 731232201 | Mutter M6M 12- 8 FZB Nut ISO - 4032 - M12 FZB
23 416533039 50| Ackumulatorfaste, @117 Ackumulator bracket, @117
24 7252550 51 | Skruv MéS 12x 90- 8.8 FZB Bolt ISO 4014 - M10 x 25
25 72524 67 51 | Skruv MéS 8x 80- 8.8 FZB Bolt ISO 4014 - M8 x 80
26 41652661000 Ackumulatorhdllare Accumulater bracket
27 416575928 00| X-adapt, M22x1,5 X-union, M22x1,5
28 731231801 | Mutter M6M 8- 8 FZB Hexagon Nut ISO - 4032 - M8
29 416591938 50 | Kolvackumulator 41 9MPa, med dekal Piston accumulator 41 9MPa, with decal
30 416521388 00| Hydraulslang M22 - 1/2" 90° L=900 Hydraulic hose M22- 1/2" 90° L=900
33 725238051 | Skruv MéS 6x 50- 8.8 FZB Bolt ISO 4014 - Mé x 50
32 416591205 00| Tackplatta 26 Covering plate 26

19




Pos nr/

Ref No Dgr'ﬂlj gr/ Bendmning Description
1246 Kombihijul Combinde wheel
1 735314701 | Spdrring SQA 60 FZB Circlip DIN 471 - 60 x 2
2 416522659 00| Axel Axle
3 416598096 00| Cylindrisk pinne CPK mé 10x20 Cylindrical pin CPK mé 10x20
4 72526 38 81 | Skruv MéS 16x 90-10.9 FZB Bolt M16x 90-10.9 FZB
S 416522654 90| Medbringare Turn-Over Arm
) 738882003 | Smorjnippel, AM 8x1,25 FZB Grease nipple, AM 8x1,25 FZB
7 416522653 00| Slitbricka, @61/135x1,5 Wearing washer, @61/135x1,5
8 416522652 00| Bricka fér kombihjul Washer for Combi wheel
9 416523062 00| Glidlager, @60/65x40 Slidbearing, @60/65x40
10 416522651 00| Fjaderhdllare Spring Holder
11 416521267 00| Tryckfiader Spring
12 416523872 00| QUAD-Ring QUAD-Ring

20




Pos nr/

Detalj nr/

Ref No Part No Bendmning Description
13 416523871 00| Hylsa, @60,25/70x20 Sleeve, @60,25/70x20
14 738 88 50 03 | Smorjnippel, BM 8x1,25 FZB Grease nipple, BM 8x1,25 FZB
15 416522664 00| Tryckfijader Spring
16 416522661 00| Spdarrhandtag Blocking handle
17 72524 97 51 | Skruv MéS 10x 35- 8.8 FZB Bolt ISO 4014 - M10 x 35
18 416522660 00| Sparr Blocking pin
19 7322120 51 | Mutter M6M 10- 8 NF FZB Nut ISO 7040-M10-8 FZB
20 73411 8601 | Bricka BRB 17x30 FZB Washer ISO 7089 - 16
21 416503604 05 | Mutter MéM 16-10 FZB Nut DIN 934 M16-10 FZB
22 721 4387 01 | Fjddrande rérpinne FRP 8x 60 FZB Spring pin ISO 8752 8x60 FZB
23 416522650 00| Lastapp, @38x232 Locking pin, @38x232
24 416524010 00| Klapp komplett Catch
25 721 42 62 01 | FjGddrande rérpinne FRP 4x 32 FZB Spring Pin ISO 8752 - 4 x 32
26 416573224 01 | Cylindrisk bult, @20x88.5 Pivot pin, @20x88.5
27 4165 96298 00| Lastapp, @30x70 Locking pin, @30x70
28 734120401 | Bricka BRB 31x 56 FZB Washer ISO 7089 - 30
29 4165 23467 00| Vantskruv 257-350 Turnbuckle 257-350
30 4165 26505 00| Lastapp, bakre Locking pin, Rear
31 4165 33098 90| Konsol VFEX OL Console VFEX OL
32 416520620 00| Bromsskiva i stéil Plate
33 4165 20622 00| Stoppkbricka steg nr 2 Stop Washer no 2
34 416520623 00| Stoppbricka steg nr 3 Stop Washer no 3
35 416521250 00| Stoppbricka steg nr 4 Stop washer step no 4
36 416521251 00| Stoppkbricka steg nr 5 Stop Washer no 5
37 416522638 00| Platta smst Plate welding
38 416522637 00| Lasbricka Locking plate
39 734117301 | Bricka BRB 10,5x 20 FZB Washer ISO 7089 - 10 FZB
40 7252493 51 | Skruv MéS 10x 25- 8.8 FZB Bolt ISO 4014 - M10 x 25
41 731232801 | Mutter M6M 24- 8 FZB Nut ISO 4032 - M24
42 4165 32332 40| Skrapa Scraper
43 416521583 00| Lasbleck Lockingplate
44 416521548 00| Bricka, @80x10 Washer, @80x10
45 416531124 00| Bricka, @60/90x30 Washer
46 72526 24 51 | Skruv MéS 16x 30- 8.8 FZB Bolt ISO 4014- M16x 30- 8.8
47 731232401 | Mutter MéM 16- 8 FZB Nut ISO - 4032 - M16-8 FZB
48 72526 32 51 | Skruv MéS 16x60-8.8 FZB Bolt ISO 4014 - M16x60-8.8
49 7252629 51 | Skruv MéS 16x 45- 8.8 FZB Bolt ISO 4014 - M16 x 45-8.8 FZB
50 4165 32443 90| Hjularm Wheel axle
51 4165 32459 90| Axeltapp Axle
52 4165 22369 00| Labyrinttatning, ytterring Sealing
53 416522370 00| Labyrinttdtning, innerring Sealing
54 416522422 00| Koniskt rullager 30209 Bearing 30209
55 416522373 50| Falg Hadsten 10939 Rim, Hadsten 10939
56 4165 22421 00| Koniskt rullager 30206 Bearing 30206
57 416522371 00| Bricka, @30/48x3 Washer, @30/48x3
58 73521 20 90| Tandad l&sbricka Toothed Lock Washer DIN6797 A28
59 4165 22372 00| Navkapsel Hadsten 1704 Hub Cap Hadsten 1704
60 738882002 | Smorjnippel, AM 8x1 FZB Grease nipple, AM 8x1 FZB
61 416577026 00| Dack 10,5/65-16"x10 Tyre, 10,5/65-16"x10
62 416527654 00| Dack, 340/55-16 AW 305 Tyre, 340/55-16 AW 305
63 4165 20565 00| Hjul komplett Wheel Assy.
64 416527656 00| Hjul kompl, 340/55-16 Wheel cpl, 340/55-16
65 732 51 20 30 | Rundmutter 30 Lock nut 30
66 416533196 00| Skrapor kmpl sats Scrapes cpl kit

21







02-11-2017

RefNo  |pariNo Bengmning Descripfion
1471 0 KOMBIHJUL VFEX/VFEX-OL COMBI WHEEL VFEX/VFEX-OL
1 416535631 90| Hjularm Wheel axle
2 4165 32459 00| Axeltapp Axle
3 416531124 00| Bricka, @60/90x30 Washer
4 472526 24 51 | Skruv MéS 16x 30- 8.8 FZB Bolt ISO 4014- M16x 30-8.8 FZB
5 416521548 00| Bricka, @80x10 Washer, @80x10
6 416521583 00| Lasbleck Lockingplate
7 4165 36023 00| Axeltapp Wheel Axle
8 416533878 00| Léstapp, @38x218 Locking pin, @38x218
9 4165 89941 00| Bricka, &17/55x8 Washer, @17/55x8
10 472526 22 51 | Skruv MéS 16x 25- 8.8 FZB Bolt ISO 4014 - M16 x 25-8.8 FZB
11 416585625 00| Glidlager, @60/65/40 Slide bearing, @60/65/40
12 416523871 00| Hylsa, @60,25/70x20 Sleeve, @60,25/70x20
13 416523872 00| QUAD-Ring QUAD-RIng
14 416522651 00| Fjagderhdllare Spring Holder
15 416521267 00| Tryckfiader Push spring
16 416522653 00| Slitbricka, @61/135x1,5 Wearing washer, @61/135x1,5
17 416522652 00| Bricka fér kombihjul Washer for Combi wheel
18 4738 88 50 03 | Smodrjnippel, BM 8x1,25 FZB Grease nipple, BM 8x1,25 FZB
19 416520620 00| Bromsskiva i st Plate
20 4165 20623 00| Stoppbricka steg nr 3 Stop Washer no 3
21 416521251 00| Stoppkbricka steg nr 5 Stop Washer no 5
22 416522638 00| Platta smst Plate welding
23 473411 73 01 | Bricka BRB 10,5x 20 FZB Washer ISO 7089 - 10 FZB
24 472524 93 51 | Skruv MéS 10x 25- 8.8 FZB Bolt ISO 4014 - M10 x 25-8.8 FZB
25 47312328 01 | Mutter M6M 24- 8 FZB Nut ISO 4032 - M24
26 416522637 00| Lasbricka Locking plate
27 416521250 00| Stoppbricka steg nr 4 Stop washer step no 4
28 416520622 00| Stoppbricka steg nr 2 Stop Washer no 2
29 416522654 90| Medbringare Overum Turn-Over Arm
30 473531 47 01 | Spdrring SgA 60 FZB Circlip DIN 471 - 60 x 2
31 416522660 00| Sparr Blocking pin
32 416522661 00| Spdrrhandtag Blocking handle
33 47322120 51 | Mutter M6M 10- 8 NF FZB Nut ISO 7040-M10-8-NF FZB
34 4165 22664 00| Tryckfiader Spring
35 4738 88 20 03 | Smdrjnippel, AM 8x1,25 FZB Grease nipple, AM 8x1,25 FZB
36 472524 99 51 | Skruv MéS 10x 40- 8.8 FZB Bolt ISO 4014 - M10 x 40-8.8 FZB
37 472526 38 81 | Skruv MéS 16x 90-10.9 MW Bolt ISO 4014 - M16 x 90-10.9 MW
38 473411 86 01 | Bricka BRB 17x30 FZB Washer ISO 7089 - 16
39 4731 23 24 51 | Mutter M6M 16-10 MW Nut ISO-4032 M16-10 MW
40 416522659 00| Axel Axle
41 416598096 00| Cylindrisk pinne CPK mé 10x20 Cylindrical pin CPK mé 10x20
42 4165 35872 50| Hydraulcylinder DV, @80/40x79 Hydraulic cylinder DA, @80/40x79
43 416591814 00| Filterpropp, G1/4 Breathing filter, G1/4
44 416586079 00| Tapp for dskomponent Pin
45 416528015 00| Bricka, &25/50x8 Washer, @25/50x8
46 4721 43 47 01 | FjGddrande rérpinne FRP 6x 40 FZB Spring Pin ISO 8752 - 6 x 40 FZB
47 4165 99369 00| Dekal: D&cktryck 300kPa Decal: Tyre pressure 300kPa
48 416577026 00| Ddack, 260/70-16"x10 Tyre, 260/70-16"x10
49 416536256 51| Hjul 340/55-16, kompl Wheel 340/55-16, cpl
50 4165 36255 51| Hjul 260/70-16, kompl Wheel 260/70-16, cpl
51 416535918 50| Cylinderrér @80/90, komplett Hydraulic tube @80/90, cmpl
52 4165 35893 00| Kolvstdng @40, L=175 Piston rod @40, L=175
53 416593806 00| Styrning, @80/40 Guide, @80/40
54 4165 89206 00| Lasringshalvor for cyl @80 Locking ring for cyl @80
55 4165 35833 50| Lasbricka (fér cylinder @80) 23 Lock washer (for cylinder @80)







02-11-2017

;(e)? nz Eg:ﬂl\i c:"/ Bendmning Description

1471 6 KOMBIHJUL VFEX/VFEX-OL COMBI WHEEL VFEX/VFEX-OL
56 47255328 01 | Skruv MC6S 5x 14- 8.8 FZB Bolt ISO 4762 M5 x 14-8.8 FZB
57 416536011 50| Stdllhylsa, M48x2 Adjustment sleeve, M48x2
58 4165 35870 00| Kolv, @80/40 géngad Piston, @80/40 threaded
59 416583046 00| Tryckfjader Push Spring
60 4738 61 3202 | Kula Ball
61 4165 36100 00| Styrkon Cone
62 4165 32332 40| Skrapa Scraper
63 4731 2324 01 | Mutter M6M 16- 8 FZB Nut ISO - 4032 - M16-8 FZB
64 472526 29 51 | Skruv M6S 16x 45- 8.8 FZB Bolt ISO 4014 - M16 x 45-8.8 F1B
65 472526 32 51 | Skruv MéS 16x60-8.8 FZB Bolt ISO 4014 - M16x60-8.8
66 416533196 00| Skrapor, kompl sats Scrapers, cpl kit
67 4165 36025 52| Hjul 11,5/80-15,3 fraktormdnster kompl Wheel 11,5/80-15,3 fractor pattern cpl
68 4165 36024 00| Dack 11,5/80-15,3 Traktorm Tyre 11,5/80-15,3 Tractor type
69 4165 31496 50| Falg Rim
70 4165 36266 00| Dekal: Dacktryck 410kPa Decal: Tyre pressure 410kPa
71 416523700 50| Hjulnav FAD 3A572 Wheel hub FAD 3A572
72 4165 22373 50| Falg Hadsten 10939 Rim, Hadsten 10939
73 4165 22372 00| Navkapsel Hadsten 1704 Hub Cap Hadsten 1704
74 4738882002 | Smorjnippel, AM 8x1 FZB Grease nipple, AM 8x1 FZB
75 4165 22371 00| Bricka, @30/48x3 Washer, @30/48x3
76 4735212090 | Lasbricka, @30 Lock washer, &30
77 416522369 00| Labyrinttatning, ytterring Sealing
78 416522370 00| LabyrinttGtning, innerring Sealing
79 4732 51 20 30 | Rundmutter 30 Lock nut 30
80 4738 42 06 00 | Koniskt rullager, 30206 Taper roller bearing, 30206
81 4738 42 09 00 | Koniskt rullager, 30209 Taper roller bearing, 30209
82 416527654 00| Déck, 340/55-16 AW 305 Tyre, 340/55-16 AW 305
83 416523695 50| Nav FAD Hub FAD
84 416523693 00| Tatningsbricka FAD, @101/55 Sealing washer
85 416523697 00| Kronmutter, M33x2 Castel nut, M33x2
86 4721 62 3301 | Saxpinne SP 6.3x 50 FZB Split pin ISO 1234-6.3x50 FZB
87 416523696 00| Navkapsel FAD, @80 Hub cap FAD, @80
88 416598744 00 Navskruv, M18x1,5x50 Hub screw, M18x1,5x50
89 416591417 00| Navmutter, M18x1,5 sfar R16 Hub nut, M18x1,5 sphere R16
90 4738 42 11 00 | Taper roller bearing, 30211 Taper roller bearing, 30211
91 4738 42 08 00 | Koniskt rullager, 30208 Taper roller bearing, 30208
92 4165 35871 00| Packningssats fill 35865 Sealing kit for 35865
93 4165 36032 90| Konsol VFEX OL Console VFEX OL
94 416526505 00| Lastapp, bakre Locking pin, Rear
95 416523467 00| Vantskruv 257-350 Turnbuckle 257-350
96 416596298 00| Lastapp, @30x70 Locking pin, @30x70
97 4734120401 | Bricka BRB 31x 56 FZB Washer ISO 7089 - 30
98 4721 43 87 01 | Fj@drande rérpinne FRP 8x 60 FZB Spring pin ISO 8752 8x40 FZB
99 416520564 50| Hjulnav/falg, kompl Wheel hub/rim, cpl
100 416532920 00| Faste justerbart bakhjul Bracket adjustable rear wheel
101 416593079 00| Ld&sarm, kort Locking arm, short
102 416591209 01| Oglebult, M33x2 Eye bolt, M33x2
103 416591209 02| Oglebult, M33x2 Eye bolf, M33x2
104 4165 24257 00| Hylsa kompl Sleeve cmpl

25




26



Pos nr/

Detalj nr/

Ref No Part No Bendmning Description
655 SKIVRIST DISC COULTER
1 4165 94244 90| Skivristskaft 289X230, Hoger fast Disc coulter shank 289X230, RH
2 4165 94243 90| Skivristskaft 289X230, Vanster fast Disc coulter shank 289X230, Left shear bolt
3 416503602 35 | Skruv MFBK 16x 50-10.9 MW Nib bolt MFBK 16x 50-10.9 MW
4 416585884 00| Bricka, @17/38x10 Washer, @17/38x10
5 731232401 | Mutter MéM 16- 8 FZB Nut ISO - 4032 - M16-8 FZB
6 721 43 49 01 | Fjddrande rérpinne FRP éx 50 FZB Spring Pin ISO 8752 - 6 x 50
7 4165 95089 00| Tapp, @30x56 Pin, @30x56
8 416594734 90| Lagerkuts for skivrist Bearing house for disc coulter
9 4165 20769 90| Instdliningsarm med kuggkr.néger Adjustment arm, Left
10 416520770 90| Instaliningsarm med kuggkr.vanster Adjustment arm, Left
11 725267551 | Skruv MéS 20x 55- 8.8 FZB Bolf ISO 4014 - M20 x 55
12 7252628 51 | Skruv MéS 16x 40- 8.8 FZB Bolf ISO 4014 - M16 x 40
13 4165 26627 90| Skivristféste VFEX-F, komplett Bracket, compl
14 72526 33 51 | Skruv MéS 16x 65- 8.8 FZB Bolf ISO 4014 - M16 x 65
15 416524316 00| Distans 140x70x15 Spacer 140x70x15
16 734118601 | Bricka BRB 17x30 FZB Washer ISO 7089 - 16
17 165 86240 09 | Fjaddrande roérpinne FRP 20x 36 Spring pin DIN 7346 S @20x36
18 416585438 00| Dragstdng for skivrist Shank
19 721 438401 | Fjddrande rérpinne FRP 8x 45 Spring pin ISO 8752 @8x45
20 416586639 90| Skivristarm, Hoger Disc coulter Arm, Right
21 416586642 90| Skivristarm, Vanster Arm, Left
22 416528671 90| Fjaderfaste Hoger Brackeft, Right
23 4165 28668 90| Fjaderfaste, Vanster Bracket, Left
24 416527747 90| Skivristskaft 302x316, hdger Shank 302x316 right
25 416527748 90| Skivristskaft 302x316, Vanster Shank 302x316 left
26 416503 604 05 | Mutter M6M M16 10.9 FZB Nut ISO-4032 M16 10.9 FZB
27 416581529 00| TryckfiGder Spring
28 416580961 00| Bricka (fiaderstyrmning) Washer (spring guide)
29 731 4326 01 | Mutter ML6M 20 8.8 FZB Nut ISO-4035 M20 8.8 FZB
30 7388820 03 | Smorjnippel, AM 8x1,25 FZB Grease nipple, AM 8x1,25 FZB
31 72526 24 51 | Skruv MéS 16x 30 8.8 FZB Bolt ISO 4017 M16x 30 8.8 FZB
32 416525249 90| H&varm Lever
33 721 43 49 01 | FjGddrande rérpinne FRP 6éx 50 Spring pin ISO 8752 @6x50
34 72525 43 51 | Skruv MéS 12x 55- 8.8 FZB Bolt ISO 4014 M12x 55- 8.8 FZB
35 4165 80959 00| Tatningsbricka Sealing washer
36 740 51 77 00 | Radialtdtning, A35x52x7 Sedling ring, A35x52x7
37 4165 75545 00| Nallager, 35/42x20 Needle bearing, 35/42x20
38 416580967 40| Nav Skivrist Hub disc coulter
39 416581076 00| Tapp, skivrist hdger Pin, disc coulter RH
40 416585671 00| Tapp, skivrist vanster Pin, disc coulter LH
41 740 48 48 04 | O-ring, OR 65.09x3.53 O-ring, OR 65.09x3.53
42 416580966 40| Lock fér plan klinga Cover for disc
43 72524 93 51 | Skruv MéS 10x 25- 8.8 FZB Bolt ISO 4014 M10x 25- 8.8 FZB
44 416572547 40| Skivristklinga @457 (18"), slat Disc coulter @457 (18"), plain
45 4165 80662 40| Skivristklinga @500, slat Disc coulter @500, plain
46 4165 80663 40| Skivristklinga @500, ripplad Disk coulter @500, rippled
47 4165 80664 40| Skivristklinga @500 (20"), tandad Coulter disc @500 (20"), notched
48 41657597500 | Skivristnav utan klinga, héger Disc coulter hub without disc, RH
49 416592237 00 | Skivristnav utan klinga, vénster Disc coulter hub without disc, LH
50 416527347 00| Skivristfaste VFEX-F, komplett Disc Coulter Bracket VFEX-F, Compl

27




1,2,3,4,5,6

13.14

28



;g? HL/ Eg:ﬁlj onr/ Bendmning Description
700 SKUMVINGE COVERBOARD
1 4165 96268 40| Skdrvinge héger kompl, XL/UC Coverboard cpl RH, XL/UC
2 4165 96269 40| Skdarvinge vénster kompl, XL/UC Coverboard cpl LH, XL/UC
3 416521337 40| Skdarvinge héger kompl, XU/XS Coverboard cpl RH, XU/XS
4 4165 21338 40| Skarvinge vénster kompl, XU/XS Coverboard LH cpl, XU/XS
5 416535114 00| XLD Sk&rvinge Kompl. Hoger XLD Coverboard Compl. Right
6 41653511500 | XLD Skarvinge Kompl. Vénster XLD Coverboard Compl. left
7 416596064 09 | Skarvinge hoger, kompl Coverboard right, cpl
8 416596065 09 | Skarvinge vanster, kompl Coverboard left, cpl
9 4165 94624 40| Skarvingefdste XL/UC, hoger Bracket coverboard XL/UC, RH
10 4165 94625 40| Skarvingefdste XL/UC, vanster Bracket coverboard XL/UC, LH
11 416599627 40| Skarvingefaste XU, XS, hdger Coverboard bracket XU, XS, RH
12 416599628 40| Skarvingefaste XU/XS, vanster, Coverboard bracket XU/XS, LH
13 416535116 40| XLD Faste skarvinge, Hoger XLD Bracket Cover board, Right
14 416535117 40| XLD Fd&ste skarvinge, Vanster XLD Bracket Cover board, Left
15 416589489 00| Bricka, @13/25x10 Washer, @13/25x10
16 416503602 22 | Skruv MFBK 12x 35-10.9 MW Nib bolt MFBK 12x 35-10.9 MW
17 416503602 23 | Skruv MFBK 12x 40-10.9 MW Nib bolt MFBK 12x 40-10.9 MW
18 41650361505 | Mutter M6MF 12- 8 FZB Nut ISO - 4161 - M12 FZB
20 416503602 24 | Skruv MFBK 12x 45-10.9 MW Nib bolt MFBK 12x 45-10.9 MW
21 734117801 | Bricka BRB 13x 24 FZB Washer ISO 7089 - 12 FZB
;g? “:_,/ PDg:fﬂ (;"/ Bendmning Description
701 FARBREDDARE FURROW WIDENING KNIFE
1 416595678 09 | Farbreddare hoger, kompl Furrow knife RH, cpl
2 416595679 09 | Farbreddare vanster, kompl Furrow knife LH, cpl
3 416503612 21 | Skruv MFBKF 12x32-12.9 MW Nib bolt MFBKF 12x32-12.9 MW
4 416503613 03 | Mutter MéM 12-12 MW Nut ISO - 8673 - M12 x 1.5-12 MW
RefNo  |pariNo Bendmning Description
702 FARBREDDARE FURROW WIDENING KNIFE
1 416524789 00| Farbreddare komplett sats, hdger Furrow knife compl, RH
2 416524790 00| Farbreddare komplett sats, vénster Furrow knife compl, LH
3 4165 23868 40| Farbreddare, hbger Furrow knife, RH
4 416523867 40| Férbreddare, vanster Furrow knife, LH
5 416503613 03 | Mutter MéM 12-12 MW Nut ISO - 8673 - M12 x 1.5-12 MW
) 416503612 24 | Skruv MFBKF 12x45-12.9 MW Bolt MFBKF 12x45-12.9 MW
7 416594289 09| Slitplatta, lag Wearing plate, low

29




[11213]4[5]6[7]8]

12[14]16

H-model

& 17
/D H75-model
21 20 J
/E___b 11]12[13[14[15[16]
19

30 31

F-model
H80-model

1010

30



;g? RL/ Egriﬂl\ji c',"/ Bendmning Description
1010 SKUMRIST SKIMMER
1 416530316 90| EP-rist F, kompl EP-skimmer F, cpl
2 416530111 90| EG-rist F, kompl EG-skimmer F, cpl
3 4165 32902 90| EP-rist H kort, kompl EP-skimmer H short, cpl
4 4165 32901 90| EG-rist H kort, kompl EG-skimmer H short, cpl
5 4165 32903 90| EM-rist H kort, kompl EM-skimmer H short, cpl
6 4165 32980 90| EP-rist H I&dng, kompl EP-skimmer H long, cpl
7 4165 32977 90| EG-rist H l&Gng, kompl EG-skimmer H long, cpl
8 416532981 90| EM-rist H Idng, kompl EM-skimmer H long, cpl
9 416529166 90| Skumristskaft F, rakt Skimmer shaft F, stright
10 4165 32636 90| Skumristskaft H Skimmer shaft H
11 4165 99049 40| Rist EP, hoger Skimmer EP, RH
12 4165 99050 40| Rist EP, v&nster Skimmer EP, LH
13 4165 98260 40| Rist EG, hdger Skimmer EG, RH
14 4165 98261 40| Rist EG, vénster Skimmer EG, LH
15 4165 24423 40| Rist EM, hoger Skimmer EM, RH
16 4165 24424 40| Rist EM, vanster Skimmer EM, LH
17 4165 32571 90| Skumristhdllare, kort Skimmer bracket, short
18 416529174 90| Skumristhdllare, I&dng Skimmer bracket, long
19 416520377 00| Skruv, MéS 16x50-10.9 MW Bolt, MéS 16x50-10.9 MW
20 734118601 | Bricka BRB 17x30 FZB Washer ISO 7089 - 16
21 7252624 81 | Skruv MéS 16x30-MW Bolt ISO 4014 - M16 x 30-10.9 MW
22 416503604 05 | Mutter M6M 16-10 FZB Nut DIN 934 M16-10 FZB
23 725263281 | Skruv MéS 16x 60-10.9 MW Bolt ISO 4014 M16x60-10.9 MW
24 416520376 00| Brytbult, M12x40-10.9 MW Shear bolf, M12x40-10.9 MW
25 73221 2451 | Mutter M6M 16- 8 NF FZB Nut ISO 7040-M16
26 416591803 09 | Véandskiva EG hoger, kompl Mouldboard EG RH, cpl
27 416591804 09 | Vandskiva EG vanster, kompl Mouldboard EG LH, cpl
28 4165 92085 09| Vandskiva EP hdger, kompl Mouldboard EP RH, cpl
29 4165 92086 09| Vandskiva EP vanster, kompl Mouldboard EP LH, cpl
30 416524421 09 | Vandskiva EM hdger, kompl Mouldboard EM RH, cpl
31 416524422 09 | Vandskiva EM vanster, kompl Mouldboard EM LH, cpl
32 4165 98258 40| Stall EG-EP-EM, hoger Frog EG-EP-EM, RH
33 4165 98259 40| Stall EG-EP-EM, vanster Frog EG-EP-EM, LH
34 416503602 21 | Skruv MFBK 12x 28-10.9 MW Nib bolt MFBK 12x 28-10.9 MW
35 416591801 09 | Skar E hdger, kompl Share E RH, cpl
36 416591802 09 | Sk&r E vanster, kompl Share E LH, cpl
37 725654001 | Skruv MFéS 12x 40- 8.8 FZB Bolt ISO 10642 - M12 x 40-8.8 FZB
38 731232201 | Mutter MéM 12- 8 FZB Nut ISO - 4032 - M12-8 FZB
39 732212251 | Mutter M6M 12- 8 NF FZB Nut ISO 7040-M12
40 416525921 00| Sjalvhaftande packning Rubber washer
41 725549101 | Skruv MCéS 10x 20- 8.8 FZB Bolt ISO 4762- M10x20- 8.8 FZB
42 731232001 | Mutter MéM 10- 8 FZB Nut Hexagon Nut ISO - 4032 - M10

31




32

47 46| 23124
| 43
29 ©

34



Pos nr/

Ref No Pbgriialljom/ Benamning Description

103D Plogkropp XL, XLP Plough Body XL, XLP
1 416594616 90| Stall XL, Hoger Frog XL, Right
2 416594617 90| Stall XL, Vanster Frog XL, Left
3 416594608 09 | Spets hdger XL, XU, kompl Point right XL, XU, cpl
4 416594609 09 | Spets vanster XL, XU, kompl Point left XL, XU, cpl
5 416594604 09 | Landsida XL héger, kompl Landside XL RH, cpl
6 4165 94605 09 | Landsida XL vanster, kompl Landside XL LH, cpl
7 4165 94598 09 | Skar hdger 350 (14") XL, kompl Share RH 350 (14") XL, cpl
8 4165 94599 09 | Skar vanster 350 (14") XL, kompl Share LH 350 (14") XL, cpl
9 416594600 09 | Skar hoger 400 (16") XL, kompl Share RH 400 (16") XL, cpl
10 4165 94601 09 | Skar vanster 400 (16") XL, kompl Share LH 400 (16") XL, cpl
11 4165 94602 09 | Skar hdger 450 (18") XL, kompl Share RH 450 (18") XL, cpl
12 416594603 09 | Skar vaster 450 (18") XL, kompl Share LH 450 (18") XL, cpl
13 416594594 09 | Vandskiva XL/AX kompl, héger Mouldboard XL/AX cpl, RH
14 4165 9459509 | Vandskiva XL/AX kompl, vanster Mouldboard XL/AX cpl, LH
15 416594596 09 | Vandskivebrost XL hdger, kompl Mouldboard shin XL right, cpl
16 416594597 09 | Vandskivebrdst XL vanster, kompl Mouldboard shin XL left, kompl
17 416594614 00| Vandskivestdtta XL, AX Support Stay XL, AX
18 41659461209 | Spetsplatta XL héger, kompl Point plate XL RH, cpl
19 416594613 09 | Spetsplatta XL vénster, kompl Point plate LH, cpl
20 416594289 09 | Slitplatta I&g, kompl Wearing plate low, cpl
21 416594622 09 | Knivrist kompl, hdger Knife coulter cpl, RH
22 416594623 09 | Knivrist kompl, vénster Knife coulter cpl, LH
23 416529438 09 | Knivrist QR hoéger, kompl Knife coulter QR RH, cpl
24 416529439 09 | Knivrist QR vénster, kompl Knife coulter QR LH, cpl
25 416585461 09 | Tiltvinge hoger, kompl Mouldboard extension RH, cpl
26 416585462 09 | Tiltvinge vanster, kompl Mouldboard extension LH, cpl
27 416503612 21 | Skruv MFBKF 12x32-12.9 MW Nib bolt MFBKF 12x32-12.9 MW
28 416503602 57 | Skruv MFBK 20x 60-10.9 MW Nib bolt MFBK 20x 60-10.9 MW
29 416503602 58 | Skruv MFBK 20x 75-10.9 MW Nib bolt MFBK 20x 75-10.9 MW
30 416503613 03 | Mutter M6M 12-12 MW Nut ISO - 8673 - M12x 1.5-12 MW
31 731232651 | Mutter M6M 20-10 MW Nut ISO - 4032 - M20-10 MW
32 416503602 23 | Skruv MFBK 12x 40-10.9 MW Nib bolt MFBK 12x 40-10.9 MW
33 416574922 40| Tiltvinge, hoger Mouldboard extension, RH
34 416580559 40 | Tiltvinge, vanster Mouldboard extension, LH
35 734117801 | Bricka BRB 13x 24 FZB Washer ISO 7089 - 12 FZB
36 416594615 40| Stagvinkel Bracket
37 731232401 | Mutter MéM 16- 8 FZB Nut ISO - 4032 - M16-8 FZB
38 416503602 33 | Skruv MFBK 16x 40-10.9 MW Nib bolt MFBK 16x 40-10.9 MW
39 416524803 09| Vandskiva XLP, Hoger Mouldboard XLP, Right
40 416524804 09 | Vandskiva XLP vanster, kompl Mouldboard XLP LH, cpl
41 416503602 22 | Skruv MFBK 12x 35-10.9 MW Nib bolt MFBK 12x 35-10.9 MW
42 7312322 51 | Mutter M6M 12-10 MW Nut ISO 4032-M12-10 MW
43 416503612 24 | Skruv MFBKF 12x45-12.9 MW Bolt MFBKF 12x45-12.9 MW
44 416596272 09 | Spets nedsankt XL, XS hoger, kompl Point short XL, XS RH, cpl
45 416596273 09 | Spets nedsankt XL, XS vanster, kompl Point short XL, XS LH, cpl
46 416523924 09 | Tackpldt XL/AX kompl, hdger Covering plate XL/AX cpl, RH
47 41652392509 | Tackplat XL/AX kompl , vénster Covering plate XL/AX cpl, LH
48 4165 24367 40| Vinkelstdtta, hdger Angle support, RH
49 4165 24797 40| Vinkelstétta, vénster Angle support, LH
50 416524801 09 | Vandskivebrdst med fas hdger, kompl Mouldboard shin with chamfer RH, cpl
51 416524802 09 | Vandskivebrdst med fas vanster, kompl Mouldboard shin with chamfer LH, cpl
52 725654001 | Skruv MFéS 12x 40- 8.8 FZB Bolt ISO 10642 - M12 x 40-8.8 FZB
53 7322122 51 | Mutter Mé6M 12- 8 NF FZB Nut ISO 7040-M12
54 416589489 00| Bricka, @13/25x10 Washer, @13/25x10
55 416503602 60 | Skruv MFBK 20x 85-10.9 MW Nib bolt MFBK 20x 85-10.9 MW
56 725 654201 | Skruv MFéS 12x 50- 8.8 FZB Bolt ISO 10642 - M12 x 50-8.8 FZB
59 416594611 09 | Billspets AX, AH vénster, kompl Point AX, AH left, cpl
60 416594610 09 | Billspets AX, AH héger, kompl Point AX, AH right, cpl
61 416594606 09 | Landsida AX, AXP hoger, kompl Landside AX, AXP RH, cpl
62 416594607 09 | Landsida AX, AXP, vanster, komp 33 Landside AX, AXP, LH, cpl




1322

34

12-10-2017



12-10-2017

Pos nr/

Detalj nr/

Ref No Part No Bendmning Description
13226 PLOGKROPP XLD PLOUGH BODY XLD
1 416535010 90| XLD Stall, Hoger XLD Frog, Right
2 416535011 90| XLD Stall, Vénster XLD Frog, Left
3 4165 35070 09| XLD Spets, Hoger, kompl. XLD Point, Right, Compl.
4 416535071 09| XLD Spets, Vanster, Kompl. XLD Point, Left, Compl.
5 416535074 09| XLD Véandbar Spets, Hoger, Kompl. XLD Reversible Point, Right, Compl.
6 4165 35075 09| XLD Vandbar Spets, Véanster, Kompl. XLD Reverisble Point, Left, Compl.
7 416535076 09| XLD Spetsplatta, Hoger, Kompl. XLD Point Bracket, Right, Compl.
8 4165 35077 09| XLD Spetsplatta, Vanster, Kompl. XLD Point bracket, Left, Compl.
9 4165 35040 09| XLD Skér 16", Hoger, Kompl. XLD Share 16", Right, Compl.
10 416535041 09| XLD Skar 16", Vanster, Kompl. XLD Share 16", Left, Compl.
11 416535042 09| XLD Skér 18", Hoger, Kompl. XLD Share 18", Right, Compl.
12 416535043 09| XLD Skér 18", Vanster, Kompl. XLD Share 18", Left, Compl.
13 416535044 09| XLD Skar 20", Héger, Kompl. XLD Share 20", Right, Compl.
14 416535045 09| XLD Skar 20", Vanster, Kompl. XLD Share 20", Left, Compl.
15 4165 35060 09| XLD Landsida framre, Hoger, Kompl. XLD Landside Forward, Right, Compl.
16 4165 35061 09| XLD Landsida Frémre, Vanster, Kompl. XLD Landside Forward, Left, Compl.
17 4165 35062 09| XLD Landsida Bakre, Hoger, Kompl. XLD Landside Rear, Right, Compl.
18 4165 35063 09| XLD Landsida Bakre, Vénster, Kompl. XLD Landside Rear, Left, Compl.
19 416535080 09| XLD Brost, Hoger, Kompl. XLD Chest, Right, Compl.
20 416535081 09| XLD Brost, Vanster, Kompl. XLD Chest, Left, Compl.
21 4165 35020 09| XLD Vandskiva, Hoger, Kompl. XLD Mouldboard, Right, Compl.
22 416535021 09| XLD Vandskiva, Vanster, Kompl. XLD Mouldboard, Left, Compl.
23 416503612 21 | Skruv MFBKF 12x32-12.9 MW Nib bolt MFBKF 12x32-12.9 MW
24 416503613 03 | Mutter Mé6M 12x1,25-12 MW Nut ISO - 8673 - M12 x 1,25-12 MW
25 416594615 40| Stagvinkel Bracket
26 4731 23 26 51 | Mutter M6M 20-10 MW Nut ISO - 4032 - M20-10 MW
27 416503602 33 | Skruv MFBK 16x 40-10.9 MW Nib bolt MFBK 16x 40-10.9 MW
28 473123 2401 | Mutter M6M 16- 8 FZB Nut ISO - 4032 - M16-8 FZB
29 416503602 57 | Skruv MFBK 20x 60-10.9 MW Nib bolt MFBK 20x 60-10.9 MW
30 416503602 58 | Skruv MFBK 20x 75-10.9 MW Nib bolt MFBK 20x 75-10.9 MW
31 4165 35096 40| Stagfdste Stay Bracket
32 416594289 09 | Slitplatta I&g, kompl Wearing plate low, cpl
33 4165 94622 09 | Knivrist kompl, hdger Knife coulter cpl, RH
34 416594623 09 | Knivrist kompl, vénster Knife coulter cpl, LH
35 416535112 09 | XLD Tackpldt stall Kompl., Hoger XLD Cover plate Frog Compl., Right
36 416535113 09 | XLD Tackpldt stéll Kompl. Vanster XLD Frog protection plate Compl, Left
37 416503612 24 | Skruv MFBKF 12x45-12.9 MW Bolt MFBKF 12x45-12.9 MW
38 416503602 23 | Skruv MFBK 12x 40-10.9 MW Nib bolt MFBK 12x 40-10.9 MW
39 41650361505 | Mutter M6MF 12- 8 FZB Nut ISO - 4161 - M12 FIB
40 416585461 09| Tiltvinge héger, kompl Mouldboard extension RH, cpl
41 416585462 09| Tiltvinge vénster, kompl Mouldboard extension LH, cpl
42 416536339 01| XLD dubbel stétta, kompl XLD double stay, cpl
43 4165 36337 01| XLD stotta, kompl XLD stay, cpl
44 4165 35095 00| Vandskivestdtta XLD Mouldboard stay XLD
45 4165 35094 00| Vandskivestdtta XLD Mouldboard stay XLD

35




¢ 43 44 \\
%025 660

36



;g: nro/ Pbgriiqlljom/ Benamning Description

660 PLOGKROPP XU PLOUGH BODY

1 416520539 90| Stall XU Hoger Frog XU Right

2 416520540 90| Stall XU Vanster Frog XU Left

3 416594608 09 | Spets hdger XL, XU, kompl Point right XL, XU, cpl

4 4165 94609 09 | Spets vanster XL, XU, kompl Point left XL, XU, cpl

5 416596094 09 | Landsida XU héger, kompl Landside XU RH, cpl

6 4165 9609509 | Landsida XU vanster, kompl Landside XU LH, cpl

7 416596090 09 | Skar XU 400 (16") hdger, kompl Share XU 400 (16") RH, cpl

416596091 09 | Skar XU 400 (16") vanster, kompl Share XU 400 (16") LH, cpl

9 416596092 09 | Skar XU 450 (18") hdger, kompl Share XU 450 (18") RH, cpl

10 416596093 09 | Skar XU 450 (18") vanster, kompl Share XU 450 (18") LH, cpl

11 416596084 09 | Vandskiva XU héger, kompl Mouldboard XU RH, cpl

12 41659608509 | Vandskiva XU vanster, kompl Mouldboard XU LH, cpl

13 416596086 09 | Vandskivebrdst XU/AH hdger, kompl Mouldboard shin XU/AH RH, cpl
14 416596087 09 | Vandskivebrdst XU/AH vanster, kompl Mouldboard shin XU/AH LH, cpl
15 416596104 00| Vandskivestotta XU, AH, XS, AS Mouldboard stay XU, AH, XS, AS
16 41659461209 | Spetsplatta XL héger, kompl Point plate XL RH, cpl

17 416594613 09 | Spetsplatta XL vénster, kompl Point plate LH, cpl

18 416594289 09 | Slitplatta I&g, kompl Wearing plate low, cpl

19 416594622 09 | Knivrist kompl, hdger Knife coulter cpl, RH

20 416594623 09 | Knivrist kompl, vénster Knife coulter cpl, LH

21 416585461 09 | Tiltvinge hoger, kompl Mouldboard extension RH, cpl
22 416585462 09 | Tiltvinge vanster, kompl Mouldboard extension LH, cpl
23 416503612 21 | Skruv MFBKF 12x32-12.9 MW Nib bolt MFBKF 12x32-12.9 MW
24 416503602 57 | Skruv MFBK 20x 60-10.9 MW Nib bolt MFBK 20x 60-10.9 MW
25 416503613 03 | Mutter M6M 12-12 MW Nut ISO - 8673 - M12 x 1.5-12 MW
26 7312326 51 | Mutter MéM 20-10 MW Nut ISO - 4032 - M20-10 MW
27 416503602 23 | Skruv MFBK 12x 40-10.9 MW Nib bolt MFBK 12x 40-10.9 MW
28 4165 74922 40| Tiltvinge, hoger Mouldboard extension, RH

29 416580559 40 | Tiltvinge, vanster Mouldboard extension, LH

30 734117801 | Bricka BRB 13x 24 FZB Washer ISO 7089 - 12 FZB

31 416594615 40| Stagvinkel Bracket

32 731232401 | Mutter M6M 16- 8 FZB Nut ISO - 4032 - M16-8 FZB

33 416503602 33 | Skruv MFBK 16x 40-10.9 MW Nib bolt MFBK 16x 40-10.9 MW
34 731232251 | Mutter M6M 12-10 MW Nut ISO 4032-M12-10 MW

35 416503612 24 | Skruv MFBKF 12x45-12.9 MW Bolt MFBKF 12x45-12.9 MW

36 416524260 40| Vinkelstdtta, hdger Angle bracket, RH

37 4165 24262 40| Vinkelstétta, vénster Angle bracket, LH

38 416529282 09 | Tackpldt XU/AH kompl, hbger Covering plate XU/AH cpl, RH
39 416529283 09 | Tackplat XU/AH kompl, vanster Covering plate XU/AX cpl, LH
40 416503602 58 | Skruv MFBK 20x 75-10.9 MW Nib bolt MFBK 20x 75-10.9 MW
41 416594610 09 | Billspets AX, AH héger, kompl Point AX, AH right, cpl

42 416594611 09 | Billspets AX, AH vénster, kompl Point AX, AH left, cpl

43 416596096 09 | Landsida AH, AS, hoger, kompl Landside AH, AS, right, cpl

44 416596097 09 | Landsida AH, AS, vanster, kompl Landside AH, AS, left, cpl

37




26 27

39 40

38

665

24 25

34



Pos nr/

Ref No PDgrltang/ Benamning Description

665 PLOGKROPP XS PLOUGH BODY XS

1 416521619 90| Plogstall XS, hdger Frog XS, RH

2 4165 21620 90| Plogstdll XS, vénster Frog XS, Left

3 416594608 09 | Spets hdger XL, XU, kompl Point right XL, XU, cpl

4 4165 94609 09 | Spets vanster XL, XU, kompl Point left XL, XU, cpl

5 416596272 09 | Spets nedsankt XL, XS héger, kompl Point short XL, XS RH, cpl

6 416596273 09 | Spets nedsankt XL, XS vénster, kompl Point short XL, XS LH, cpl

7 4165 96095 09 | Landsida XU vanster, kompl Landside XU LH, cpl

8 416596094 09 | Landsida XU héger, kompl Landside XU RH, cpl

9 416596090 09 | Skér XU 400 (16") héger, kompl Share XU 400 (16") RH, cpl

10 416596091 09 | Skar XU 400 (16") vanster, kompl Share XU 400 (16") LH, cpl

11 416596092 09 | Skar XU 450 (18") hdger, kompl Share XU 450 (18") RH, cpl

12 416596093 09 | Skér XU 450 (18") vénster, kompl Share XU 450 (18") LH, cpl

13 416520249 09 | Strimla nr 1 hdger, kompl Stripe no 1 right, cpl

14 416520894 09 | Strimla nr 1 dvre vanster, kompl Stripe no 1 upper left, cpl

15 416520250 09 | Strimla nr 2 héger, kompl Stripe no 2 right, cpl

16 41652089509 | Strimla nr 2 vanster, kompl Stripe no 2 left, cpl

17 416520251 09 | Strimla nr 3 héger, kompl Stripe no 3 right, cpl

18 416520896 09 | Strimla nr 3 vénster, kompl Stripe no 3 left, cpl

19 416520252 09 | Strimla nr 4 héger, kompl Stripe no 4 right, cpl

20 416520897 09 | Strimla nr 4 vanster, kompl Stripe no 4 left, cpl

21 41652147009 | Vandskivebrost XS/AS héger, kompl Mouldboard shin XS/AS right, cpl
22 416521599 09 | Vandskivebrost XS/AS vanster, kompl Mouldboard shin XS/AS left, cpl
23 416596104 00| Vandskivestotta XU, AH, XS, AS Mouldboard stay XU, AH, XS, AS
24 416594622 09 | Knivrist kompl, hdger Knife coulter cpl, RH

25 4165 94623 09 | Knivrist kompl, vénster Knife coulter cpl, LH

26 416520268 40| Brygga, hodger Bridge, right

27 416520278 40| Brygga, vanster Bridge, left

28 41659461209 | Spetsplatta XL héger, kompl Point plate XL RH, cpl

29 416594613 09 | Spetsplatta XL vanster, kompl Point plate LH, cpl

30 416594289 09 | Slitplatta I&g, kompl Wearing plate low, cpl

31 416503612 21 | Skruv MFBKF 12x32-12.9 MW Nib bolt MFBKF 12x32-12.9 MW
32 416503602 57 | Skruv MFBK 20x 60-10.9 MW Nib bolt MFBK 20x 60-10.9 MW
33 416503602 33 | Skruv MFBK 16x 40-10.9 MW Nib bolt MFBK 16x 40-10.9 MW
34 416503612 24 | Skruv MFBKF 12x45-12.9 MW Bolt MFBKF 12x45-12.9 MW

35 416503613 03 | Mutter M6M 12-12 MW Nut ISO - 8673 - M12 x 1.5-12 MW
36 7312326 51 | Mutter Mé6M 20-10 MW Nut ISO - 4032 - M20-10 MW
37 731232401 | Mutter MéM 16- 8 FZB Nut ISO - 4032 - M16-8 FIB

39 41659461009 | Billspets AX, AH hoéger, kompl Point AX, AH right, cpl

40 416594611 09 | Billspets AX, AH vénster, kompl Point AX, AH left, cpl

41 416596096 09 | Landsida AH, AS, hoger, kompl Landside AH, AS, right, cpl

42 416596097 09 | Landsida AH, AS, vanster, kompl Landside AH, AS, left, cpl

39




26 25

46

48 49

28 27

1520

40

29-11-2017



29-11-2017

Pos nr/

Detalj nr/

Ref No Part No Bendmning Description
1520 6 PLOGKROPP XSD PLOUGH BODY XSD
1 416535010 90| XLD Stall, Hoger XLD Frog, Right
2 416535011 90| XLD Stall, Vanster XLD Frog, Left
3 4165 35070 09| XLD Spets, Hoger, kompl. XLD Point, Right, Compl.
4 416535071 09| XLD Spets, Vanster, Kompl. XLD Point, Left, Compl.
5 4165 35074 09| XLD Vandbar Spets, Hoger, Kompl. XLD Reversible Point, Right, Compl.
6 4165 35075 09| XLD Vandbar Spets, Véanster, Kompl. XLD Reverisble Point, Left, Compl.
7 416535076 09| XLD Spetsplatta, Hoger, Kompl. XLD Point Bracket, Right, Compl.
8 4165 35077 09| XLD Spetsplatta, Vanster, Kompl. XLD Point bracket, Left, Compl.
9 4165 35040 09| XLD Skér 16", Hoger, Kompl. XLD Share 16", Right, Compl.
10 4165 35041 09| XLD Skér 16", Vanster, Kompl. XLD Share 16", Left, Compl.
11 416535042 09| XLD Ské&r 18", Hoger, Kompl. XLD Share 18", Right, Compl.
12 4165 35043 09| XLD Skar 18", Vanster, Kompl. XLD Share 18", Left, Compl.
13 4165 35044 09| XLD Skar 20", Hbger, Kompl. XLD Share 20", Right, Compl.
14 4165 35045 09| XLD Skar 20", Vanster, Kompl. XLD Share 20", Left, Compl.
15 4165 35060 09| XLD Landsida frémre, Hoger, Kompl. XLD Landside Forward, Right, Compl.
16 4165 35061 09| XLD Landsida Frémre, Vanster, Kompl. XLD Landside Forward, Left, Compl.
17 4165 35062 09| XLD Landsida Bakre, Hoger, Kompl. XLD Landside Rear, Right, Compl.
18 4165 35063 09| XLD Landsida Bakre, Vénster, Kompl. XLD Landside Rear, Left, Compl.
19 416535080 09| XLD Brost, Hoger, Kompl. XLD Chest, Right, Compl.
20 416535081 09| XLD Brost, Vanster, Kompl. XLD Chest, Left, Compl.
21 4165 35024 09| XSD Strimla nr 1, Hoger XSD Stripe no 1, Right
22 4165 35025 09| XSD Strimla nr 1, Vanster XSD Stripe no 1, Left
23 4165 35026 09| XSD Strimla nr 2, Hoger XSD Stripe no 2, Right
24 4165 35027 09| XSD Strimla nr 2, Vanster XSD Stripe no 2, Left
25 4165 35028 09| XSD Strimla nr 3, Hoger XSD Stripe no 3, Right
26 4165 35029 09| XSD Strimla nr 3, Vanster XSD Stripe no 3, Left
27 4165 35030 09| XSD Strimla nr 4, Hoéger XSD Stripe no 4, Right
28 4165 35031 09| XSD Strimla nr 4, Vanster XSD Stripe no 4, Left
29 416503612 21 | Skruv MFBKF 12x32-12.9 MW Nib bolt MFBKF 12x32-12.9 MW
30 416503613 03 | Mutter M6M 12x1,25-12 MW Nut ISO - 8673 - M12 x 1,25-12 MW
31 4165 35102 40| XSD Stéd, Hoger XSD Support, Right
32 416535103 40| XSD Stéd, Vanster XSD Support, Left
33 416535093 00| XSD Vandskivestdtta Ovre XSD Mouldboard stay Upper
34 416535091 00| XSD Vandskivestdtta Undre XSD Mouldboard Stay Lower
35 416503602 57 | Skruv MFBK 20x 60-10.9 MW Nib bolt MFBK 20x 60-10.9 MW
36 416503602 58 | Skruv MFBK 20x 75-10.9 MW Nib bolt MFBK 20x 75-10.9 MW
37 47312326 51 | Mutter M6M 20-10 MW Nut ISO - 4032 - M20-10 MW
38 416503602 33 | Skruv MFBK 16x 40-10.9 MW Nib bolt MFBK 16x 40-10.9 MW
39 47312324 01 | Mutter M6M 16- 8 FZB Nut ISO - 4032 - M16-8 FZB
40 416594289 09 | Slitplatta lag, kompl Wearing plate low, cpl
41 416594622 09 | Knivrist kompl, héger Knife coulter cpl, RH
42 416594623 09 | Knivrist kompl, vénster Knife coulter cpl, LH
43 416535112 09 | XLD Tackpldt stall Kompl., Hoger XLD Cover plate Frog Compl., Right
44 416535113 09 | XLD Tackpldt stall Kompl. Vénster XLD Frog protection plate Compl, Left
45 416503612 24 | Skruv MFBKF 12x45-12.9 MW Bolt MFBKF 12x45-12.9 MW
46 416503602 23 | Skruv MFBK 12x 40-10.9 MW Nib bolt MFBK 12x 40-10.9 MW
47 41650361505 | Mutter M6MF 12- 8 FZB Nut ISO - 4161 - M12 FZB
48 4165 85461 09| Tiltvinge hoger, kompl Mouldboard extension RH, cpl
49 416585462 09| Tiltvinge vanster, kompl Mouldboard extension LH, cpl
50 416535118 01| XSD Stag och faste Kompl. Hoger XSD Stay and Bracket Compl. Right
51 416535119 01| XSD Stag och faste Kompl. Vanster XSD Stay and Bracket Compl. Left

41




o
2——XLP)
il

SVERUNM VARIFLEX EX OL

Pomeprad by Konpaikde

1 / /
! S S
! ! AN AN
| | — N
CN/ERULM VARI FLEX BX OL,
! ! Powersd by Kongalaice / /
/ / by { {
| L
] ]
| | ;] ;]
et 7 7
] ]
1 1
] ]
N N
AN AN
AN AN
1 1
,\ ,\
] ]
] ]

1369

N

—



Pos nr/

Detalj nr/

Ref No Part No Bendmning Description
1369 DEKAL DECAL
1 4165 98300 00| Dekal: Hogt oljetryck Decal: High pressure fluid-injection into body
2 416598301 00| Dekal: Arbetsomréde Decal: Stay a safe distance from the machine
3 416525073 00| Dekal: Varning kl&mrisk Decal: Warning risk of crushing
4 416599101 00| Dekal: Las instruktionsboken Decal: Read instruction manual
5 4165 34375 00| Dekal: Varning transport 1&s Decal: Warning transport lock
6 416534617 00| Dekal: Fargmarkning, buren plog Decal: Colour marking, mounted plough
7 4165 97077 00| Reflex Reflex
8 4165 34754 00| Dekal: OVERUM logo, h=43 Decal: OVERUM logo, h=43
9 416534752 00| Dekal: OVERUM logo, h=84 Decal: OVERUM logo, h=84
10 416535139 00| Dekal: OVERUM logo, h=155 Decal: OVERUM logo, h=155
11 416535141 00| Dekal: Plogkropp XL Decal: Plough body XL
12 416535142 00| Dekal: Plogkropp XLP Decal: Plough body XLP
13 416535143 00| Dekal: Plogkropp XU Decal: Plough body XU
14 416535144 00| Dekal: Plogkropp XS Decal: Plough body XS
15 4165 36350 00| Dekal: Plogkropp XSD Decal: Plough body XSD
16 416535145 00| Dekal: Plogkropp XLD Decal: Plough body XLD
17 416534795 00| Dekal: OVERUM VFEX OL Decal: OVERUM VFEX OL
18 416534796 00| Dekal: OVERUM VFEX OL Decal: OVERUM VFEX OL

43










From serial No. 18 300626
4165 68007 94 — 2018-02-13

You can always find the latest version of the manuals at www.kongskilde.com



